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No./ Document number
625191

Cédigo cliente/ Customer ID

1269

Pedido No./ Sales order
113957

Orden de compra/ Purchase order
6856

Cliente/ Customer

PLESA CIA

AV.VALLE DE LAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILPAN

TULTITLAN
MX
54940

Remision/ Delivery
625191

Medio de Transporte/ Means of transportation
Triple eje con susp. de a

Descripcion de mercaderias/ Goods description
ROLLC FRIO TENSIONIVELADO

Datos Generales / General Data

No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length CapafThickness
id. Coating Thickness mm
/in
kg Ib in mm m ft oz/ft2 gim2
1319983AG 0931392 N/A 7070 15607 1.55/0.0610 36.14 918 NIA N/A NIA N/A
1319983AH 0931392 N/A 7035 15530 1.55/0.0610 36.14 918 N/A N/A N/A N/A
Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TS/ST (1) | No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
1319983AG 0931392 NIA ROLLO FRIO TENSIONIVELADOSAE-1008 SAE J403 1008
1318983AH 0831392 NIA ROLLQO FRIO TENSIONIVELADOSAE-1008 SAE J403 1008

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Qiled, Stenciled,etc

4. RB: Rockwell B

2. LE: Limite elastico / YP: Yield Paint
5. LULL Limite Inferior / Lower Limit

3. RT: Resistencia a la tension / TS: Tensile Strenght
6. LS/UL Limite Superior  Upper Limit

Observaciones / Comments

NIA

CL/IID#

a sido inspeccionado y

aulovizado i

Certificamos que el material aqui descrita h:
dem con i i

35 €N Cor

por p

the manufacturing department with satisfactory resutts in accordance with requil

con la norma amiba descrita.
We here certify that the material described in here has been tested and inspected by authotized personal indpendent from

of the above

del drea

Firma / Signature

ﬂ/éy.

Wou

Ing. Antonio Mani
Temium Labs
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Calidad del Acero / Steel Quality (Anélisis Quimico/Chemical Analysis) .
No. Rollo/Coil | Colada/Heat C Mn P S Al Si Cu Ni Cr Mo v Ch Ti N
id.
1319983AG 0931382 0.059 0.176 0.008 0.002 0.0563 0.016 0.009 0.004 0.008 0 0.002 0 0 0.003
Calidad del Acero / Steel Quality {(Analisis Quimico/Chemical Analysis)
No. RollofCoit | Colada/Heat C Mn P S Al Si Cu Ni Cr Mo v Ch Ti N
id.
1319983AH 0931392 0.059 0.176 0.008 0.002 0.053 0.0186 0.002 0.004 0.008 0 0.002 0 0 0.003

1. TS: Tratamiento superficial, Aceitadeo, Sellado / ST: Superficial treatment, Oiled, Stenciled.etc 2. LE: Limite elastico / YP: Yield Point
5. LWLL Limite Inferior / Lower Limit

4. RB: Rockwelt B

3. RT: Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior f Upper Limit

Observaciones / Comments
NIA

CLIID#

Certificamos que el material aqui descrite ha sido inspeccionada y yado por personal auto pendi del area
de manufact isfaclarios en concordancla con k2 norma arriba descrita,

We here certify thal the matenal described in here has been tested and inspecied by authonzed personal indpendent from
the manufacturing departmenti with satisfactory resulls in accordance with reguirements of the above specification

Firma / Signature

S Vo

lng. Antonio Mani
Temivum Labs
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